Model
Engine type

Displacement
Net power
Bore x Stroke
Net torque
Starting system
Lubrication system
Air filter
Engine oil capacity
Fuel tank capacity
Net weight

Dimension

€ =nmam

our power, your passion

LC1P65FE-2

Single cylinder, Air cooled, 4-
stroke. OHV
166¢cc

2.9kW/3600r/min
65mmx50mm
9.5/2500Nm / r / min
Recoil/Electric

Splash

Sponge filter element
0.5L

1.0kg

9.0kg
385mmx340mmx250mm



i 348 (CRANK CASE)
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No. Part No. AR Description RS Reqd. QTY  DONSUMABLE GRADF
1 Hexagon shaft shoulder bolt T370 M6X16.5(®8X 3. 5) ;455 HEEQL6 5 C

2 120230260-0001 |7 Cylinder head cover 1323 B3 TR A5 F14FQ16 1 C

3 Side plate T327 FEiRA M = 1 C

4 270960014-0001 | kAt2E Spark plug F7RTC TEF; 1 A

5 Crankcase body T327; 1 B

6 0il seal T320 d=25 D=38 b=7: 1 B

7 Hexagon bolt with flange GB/T 5789 M6 L=12; %5 H4EQ16 3 C

8 CAP, BREATHER CHAMBER T327: 1 C

9 PACKING, BREATHER CHAMBER 1327 ; @A T §145-TJGGBG2020006 1 A

10 Leaf valve T327; Cr3+5fitk 1 B

11 Hexagon bolt with flange GB/T 5789 M6 L=8:%%i5 9%%Q16 1 C

12 Stay stud T323 M6 L=72; 8¢5 H45EQ16 1 C

13 Stay stud T321 M6_L=78; ¥ F14£Q16 2 C

14 Stud T302 M6 L=70.5; 85 (14£%Q16 2 C
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No. Part No. Risa Description RRARES Reqd. QTY. CONSUMABLE GRADE
15 293030023-0001 | REHNLHIZN 2% Engine brake T327; % SEREACHZE 3K 1 B

16 Tension spring T325 #ilzhessmik 150 ; 1 A

17 Stud T327 M6 L=87; 4% 5 F14¥Q16 2 C

18 Hexagon bolt with flange GB/T 5789 M6 L=25;4 s [14£Q16 1 C

19 110690125-0002 |HLi R H & 0il rule combination T327 2#;3% /EREACHEE R A6 BEL6HQS() 1 B

20 Bushing T320 #MZ10 (i 0 14. 5EHY) PH426. 5 1 C




%583 (Crankcase cover)

75 S .. I o i SR
No. Part No. R Description MRS Reqd. QTY. CONSUMABLE GRADE
1 Hexagon bolt with flange GB/T 5789 M6 L=25;%%i4 (14%Q16 9 C

2 Crankcase cover T327 : 3BHLENAS AR B BLFM202205250360 1 C

3 380650893-0001 [Jdf 0il seal T327 d=25.4 D=41.25 b=6_PMEERARCIT ;¥ EREAQ 1 B

4 Speed regulating arm T327; 1 B

5 Flat washer TO5K T21 Nf46 #1M£13 JEEEL 65Mn; % {4Q07 1 C

6 0il seal T320 d=6 D=11 b=4; 1 B

7 Pin clip T040_HIHE H ; 1 A

8 ocation pin T323 d=6 L=16; 2 C

9 Components of governor gear T327 EHiAN; 1 B

10 Hexagon bolt with flange GB/T 16674.1 M5 L=12;#¥#5 H4¢Q16 1 C
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fidh /352 (CRANKSHAFT/PISTON)

75 T = . o Y SPE
No. Part No. bR Description AR Reqd. QTY. CONSUMABLE_GRADE
1 Piston ring combination T320 — I A8 55 1mm; 1 A
2 Piston T327 MARUIGZE, —. 3RS Imm, 4L & 3F)52. 5mm, [ 1 A
3 Piston pin T030 & 13X47; 1 B
4 Steel cable baffle ring T030 & ZE4S LY ; 2 B
5 Connecting rod T327 0 EATS; 1 B
6 crankshaft T327 Bl BRAREEE: 1 B
7 Timing driving wheel T327 IER E31iA% HIN; 1 B
8 Key GB/T1095 1=38 4.78X4.78 A#Y; 1 B
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SHLH (CAMSHAFT)
5 S = L i i RNk
No. Part No. AT Description MRS Reqd. QTY. CONSUMABLE GRADE
1 Valve rocker combination T323; 2 B
2 Plate, push rod guide 1323 ; B HL A% 5 SO A1 8 52017-0180_ 15 F G 1 B
3 Push rod T302_127. 5 Bksts; 2 B
4 Lifter, Valve T290; ¥ Hg/Cr6,/Pb/PBB/PBDE<X1000ppm, Cd<<100p{ 2 B
5 Camshaft assy T327 BN ; 1 B
6 Retainer, valve spring T320 HFSITTH; 2 B
7 Inner spring of valve T322 78 ;£ Hg/Cr6/Pb/PBB/PBDE<1000ppm, Cd< ] 2 B
8 Valve oil seal TO5K ; ¥ Hg/Cr6,/Pb/PBB/PBDE<:1000ppm, Cd<<100p{ 2 B
9 Valve Kit T320; 1 B




#Zh# (STARTER)
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No. Part No. TN escription AR Reqd. QTV. CONSUMABLE GRADE
1 193490438-0001 |FHeshdH At Manual starting assembly T327 1#; A {6 264080 B
2 Hexagon nut with flange GB/T 6177.1 ATPiiEih M6; 955 H4EQL6 3 C
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1k %% (CARBURETOR)
5 LS o 42 7 o \ At o) BUE T
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No. Part No. EGE eseription PRIR Reqd. QTY. CONSUMABLE GRADE
1 Carburetor gasket 1320 JE0.5 JofHe, BNS-JM101 AR a1 1 A
2 Heat insulating pad for carburetor T320 3#, M35l ; ML AR AR 51 5T JGGBG2020031 1 B
3 170450006-0001 |44 8% 5 #ubik Heat insulating plate for carburetor |[T323 Jof4#HE, BNS—-GRO01 JE1.2; 1 A
4 170021874-0001 |fhiti 3 Carburetor 1327 HBNPERT BV BB, BRI TR T 1 B
5 170430177-0001 |k ae 254 Carburetor gasket T450 FRAGIR 2SR H 4164 J# R REACHEE SR 1 A
6 Locker of choke valve pull rob T240 Bide 1T WAL ; 1 A




K k5 (FLYWHEEL/IGNITION COMP)

5 TS = o i o Sy
No. Part No. FHb AT Description AR Reqd. QTY. CONSUMABLE GRADE
1 270920421-0001 | £k Z: COIL ASSY., IGNNTION 1327 18 PUTHL, W KGR KACIENE DA 5k G 1 A
2 Hexagon bolt with flange |[GB/T 5789 M6 L=25;%% ¥ (14¢Q16 1 C
3 FLYWHEEL COMP 1323 24, 2 K&, MR 3mm)E AL B AL ; 1 C
4 Hexagon nut with flange T040 M14X1.5; 45 (4¢Q16 1 C
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Z5JE8% (AIR CLEANER)
75 FEn Tyl - .. : M 5 35t
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No. Part No. SR eseription R Reqd. QIY. CONSUMABLE GRADE
1 180020894-0002 |Z=jEss Air filter T327 ; i A REACHZE 3R 1 B
2 180130178-0001 |&5JEAe i s Air filter element T321 JEMAE; 1 A
3 Hexagon nut with flange GB/T 6177.1 AwrBhiigih M6; 9515 H4££Q16 2 C
4 Breather tube T327; % FEROHS E >R 1 A




A FEH] (CONTROL)

5 TS . L - & kYL
No. Part No. FHH AR Description ARRE Reqd. QIY. CONSUMABLE_GRADE
1 Choke valve pull rod T323_H A TIRES K duift, K165, 5; 9515 H 8 1 B
2 Throttle rod T327; 1 B
3 Speed regulating bracket T323; 7 7 Sk Vi 55 FE WEET /7N FRvE = THNERE. A7l 1 C
4 171600107-0001 | i3k 3 5% Governing spring 1325 17H, #420. 7, K43; 1 A
5 Throttle handle combination T327 [HE4EH ; 1 B
6 Hexagon bolt with flange GB/T 16674.1 M5 L=12;%% ¥ F14¢Q16 1 C
7 Location wire nail T320 #EEF; 1 A




W48 (MUFFLER)
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No. Part No. TR Description IR Reqd. QTY. CONSUMABLE GRADE
1 180660077-0001 | i 755 4825 1 # Muffler gasket 1323 %, 1 A
2 180572242-0003 |78 3% Muffler T327 ;% AEREACHEL R AL RIS A5 55 B FM2 1 B
3 180960204-0001 |JH 75 #adr 22 Muffler guard shield T327; 1 C
4 Hexagon nut with flange GB/T 6177.1 M6;%%¥% H£EQL6 2 C
5 171470012-0001 | BEJX T3 &6 4 Control components of choke valve 1323 AN, BEIRE 1 B
6 Hexagon bolt with flange GB/T 16674.1 M5 L=12;%8%# F14¢Q16 2 C




W48 (FUEL TANK)
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1 170490298-0001 | 48 &4 Tank T327 1# ‘7 1P65FA 3#HAH a5, | N5 IR 5% &t 4 B

2 170870156-0001 |iHfH 5 Tank cover 1320 3% TR B #HESR; B

3 170010017-0001  |#RIHIIETS 2 Fuel filter T350 250H ; A

4 Hexagon bolt with flange GB/T 5789 M6 L=25;%% ¥ FH4%Q16 C

5 0il tube T320 N425.5 #M79.5 K:265; PAHSIAIF A

6 Pipe clip T320 JH% R ; A

7 Rubber lagging for pouring o1T327; A




